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SZCR2312004233AT
Peak Design
2325 3rd St Suite 410 San Francisco California 94107, United States
Peak Design

2325 3rd St Suite 410 San Francisco California 94107, United States
E-Power Technology Global Co., Ltd.

91, Ying Shen Road, Liang Ying Village, Chao Nan District, Shantou City,
Guangdong Province, 515141, China.

EUT Name: Wireless Charging Car Mount

Model No.: M-CM-AD-BK-2, M-CM-AA-BK-2, M-CM-AE-BK-2,
M-CM-AF-BK-2, M-CP-AA-BK-2 *

- Please refer to section 2 of this report which indicates which model was
actually tested and which were electrically identical.

Trade Mark: Peak Design

FCC ID: 2AZ94MCMAA2

Standard(s) : 47 CFR Part 15, Subpart C

Date of Receipt: 2023-12-21

Date of Test: 2023-12-30 to 2024-01-31

Date of Issue: 2024-03-01

Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.
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Keny Xu

EMC Laboratory Manager
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2 Test Summary

Radio Spectrum Technical Requirement
ltem Standard Method Requirement Result
. 47 CFR Part 15, 47 CFR Part 15, Subpart
Antenna Requirement Subpart C N/A C 15.203 Pass
Radio Spectrum Matter Part
Item Standard Method Requirement Result
. ANSI C63.10 (2013) | 47 CFR Part 15, Subpart
20dB Bandwidth Section 6.9.2 C 15.215 Pass
. ANSI C63.10 (2013) | 47 CFR Part 15, Subpart
Restricted Bands 47 CFR Part 15, Section 6.10.5 C 15.205 Pass
Radiated Emissions Subpart C ANSI C63.10 (2013) | 47 CFR Part 15, Subpart |
(9kHz-30MHz) Section 6.4 C 15.205 & 15.209
Radiated Emissions ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
(30MHz-1GHz) Section 6.5 C 15.205 & 15.209

Declaration of EUT Family Grouping:

Model No.: M-CM-AD-BK-2, M-CM-AA-BK-2, M-CM-AE-BK-2,

M-CM-AF-BK-2, M-CP-AA-BK-2

Only the model M-CM-AD-BK-2 was tested, since according to the declaration from the applicant, the

electrical circuit design, PCB layout, components used and internal wiring and functions were identical
for the above models, with only difference on appearance.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at nmﬂmmg;ggm&nﬂ}mg_ami&mgmm Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prc ited
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

.1 Workshop, 10, Wi Secto,Since  TechnlogyPar NanshanDisict, Shenchen Guangdong Cta 518057t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
B - K FITEURNEERRN-10851SE #5%:518057 t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l Report No.: SZCR231200423301
Page: 4 of 27

3 Contents

Page

1 L0 03T - T T 1
2 JLICEEST SRS U 10 3
3 (@0 1= 1Y 4
4 (T aT=T = 1101 = 1o o 6
41 (D22 ez 11 S0 L =L IR 6
4.2 Description Of SUPPOIT UNIES ....eeiiiieiiiiiiiiieet e e s r e e e e e s st e e e e e e e e snnnnnreeeeaeeeas 6
4.3 MeEASUrEMENT UNCEITAINTY ......uueieiieeeieiiiiiiee e e e et e e e e e e s s et e e e e e e s s ssee e eeeaeeesaantsbaeeeeaeeessansnnneeeeaeeeas 6
4.4 LTS S 0 To7=\ 1 o ) o T 7
45 1= 0 = T 11 PSS PRRRRR 7
4.6 DeVIiation frOM STANUAITS. ..........iiieee ettt et e e ettt e e e ettt e e s e st e e ese b e esesaaseeseaaseeeeaass 7
4.7 Abnormalities from Standard CONILIONS .......c.uuiiiieeiiiii et e et e e e et e e e e e e sesareesees 7

5 T U =T 0 8
6 Radio Spectrum Technical REQUITEMENT ....ciiiiiiciiiiieire s s nnn s nasan 10
6.1 F N a1 (=T ] P R Lo [0 1T (=0 0= o SRR 10

G0 I I =TS (= To 111 =0 =T o PR 10

L T A o 1 o] (111 [ ] o AP 10

7 Radio Spectrum Matter TESt RESUILS ...ciiiiiciriirreir s s sn s s s s snn s nasan 11
7.1 A0 Lo 1S3 2= Ta Lo VYT 1 o TR 11
4% 0% R = O R I @ o 1= =1 1 o] o PSPPSRI 11

% N N =TS 1Y oo [ B LT Yol o] (o] o BRSPS 11
7.1.3 TSt SELUP DIBOIAIM ...ttt ettt ettt e sttt e e s bbbt e e s bt et e e s aabbe e e s annteee s 11
7.1.4 Measurement ProCedure and Data.........c.ooouuuieeieuiiiiieee ettt e e e e e e et s e e e e e s et e e eeaaaas 12

7.2 (R (g (o1 (=0 B == 1o (o [T 14
% R =N O I @] o1 =1 1o o PP 14
7.2.2  TeSt MOUE DESCIIPUION ....eiiiiiiiiie ittt ittt ettt ettt e e sttt e e sttt e e s bae e e e s bbbt e e sabe e e e s annbeeesanneeeens 14
A T N =TS ST (N B B IT= o = 1 PSP PP TP 14
7.2.4 Measurement ProCeaUIe anNd Data.........coooeeruieeeeioiiiieee et s et e e e e ee e s et e e e e e e e reraaeeeeanaas 15

7.3 Radiated EmISSIONS (IKHZ-30MHZ) .......uuiiiiiiiiiiiiiiiee ettt e e nbaeee e 17
%S TS R = O R I @ o1 =1 1o o PRSPPI 18
7.3.2  TeSt MOUE DESCIIPHION ....eeiiitiiiie ittt ittt ettt sttt ettt e ettt e e sttt e e sttt e e s bbb e e e s nbe e e e s annbeeesanneeeens 18
RS S T =TS ST N o B B IT= o = 1 PSPPI 18
7.3.4 Measurement Procedure and Datal...........couuueeeiiiiiiiieiiiiee e e e e e e e e et e e e e e e eeaaab e e e e e e eeraaas 18

7.4 Radiated EMISSIONS (BOMHZ-LGHZ) ......ceiiiiiiiiii ettt ettt e e nbaeee e 23
A R =N O R I @ o1 =1 1 o] o PP PPSPTP 23
A A N =TS 1Y oo [ B LT Yol o] (T o PP SOTP 23
A T =TS ST (N B B IT= o = 10 PSPPSR 23
7.4.4 Measurement ProCeaUIe anNd Data.........coooeeruieeieiiieiieee e e et e et e e et e e e et e e e e e e e reraaeeeeanans 24

8 JLICZEST SRS (U o 1 o SO 27

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at nmﬂmmggmm&nﬂ}mnd&mﬂmm Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
=101 unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
Py RIS K £ 1 &= . to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

57’ Inspecllon&TestmgSemces L /\ft(f?!tl(ﬂv)!' To check the uulhr'{nmtz of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

.1 Workshop, 10, Wi Secto,Since  TechnlogyPar NanshanDisict, Shenchen Guangdong Cta 518057t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
B - K FITEURNEERRN-10851SE #5%:518057 t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch
SZEMC-TRF-01 Rev. A/l Report No.: SZCR231200423301
Page: 5 of 27

9 EUT Constructional Details (EUT PROTOS) w.uieiiiissrrmmnisrsiinisssiinssss s ssssssssssssssssssssss s sssssssssssssssssnes

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole

responsibility is to Its Cllent and this d: does not partiesto a tr ion from exercising all their rights and obligations
under the This d 1t cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the of this d is unlawful and offenders may be pr ited

to the fullest extent of the law. Unless otherwise stated the resulls shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

or email: CN.Doccheck@sgs.com

N1 Wrksho,W-10, Wi Secion,Scenc & echnlogy Par, Nanshn i, Shenen, Guanglong China 518057 t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
B F - RFELURMEERREN-10851S B #4%:518057  t (86-755)26012053 f (86-755)26710504 sgs.china@sgs.com
I

o RREMEHE o
%Inspecnon & Tesnng Services Q«?

ech LQQ‘@, §Co. Lid

Bkt aboratory

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1

4 General Information
4.1 Details of E.U.T.
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Power supply: Input: DC 9V/2.25A
Output:5W/7.5W/10W/15W

Cable(s): Type-C cable: 100cm shielded

Operation frequency: 114.4kHz to 148.0kHz & 354.2kHz to 369.4kHz

Modulation type: Load modulation

Antenna type: Loop Antenna

Remark: The information in this section is provided by the applicant or manufacturer, SGS is not
liable to the accuracy, suitability, reliability or/and integrity of the information.

4.2 Description of Support Units

Description Manufacturer Model No. Serial No.
E-loading SGS N/A REF. No.SEA42A00
E-loading Peak Design N/A Client supply

4.3 Measurement Uncertainty

Test Item

Measurement Uncertainty

20dB Bandwidth +0.3%
Restricted Bands +0.3%
Radiated Emissions (9kHz-30MHz) 1 3.6dB

Radiated Emissions (30MHz-1GHz)

+ 6.0dB for 3m; + 5.0dB for 10m

Remark:

The Ui (lab Uncertainty) is less than Ucisprietsi (CISPR/ETSI Uncertainty), so the test results
— compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;
— non-compliance is deemed to occur if any measured disturbance level exceeds the disturbance limit.
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4.4 Test Location
All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Nanshan District, Shenzhen,
Guangdong, China. 518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

4.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
* A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

* VCCI (Member No. 1937)

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen EMC laboratory have been registered in accordance with the Regulations for Voluntary
Control Measures with Registration No.: G-20026, R-14188, C-12383 and T-11153 respectively.

* FCC -Designation Number: CN1336

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1336. Test Firm Registration Number: 787754.
e Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN0O0O06.

IC#: 4620C.

4.6 Deviation from Standards
None

4.7 Abnormalities from Standard Conditions
None
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5 Equipment List
20dB Bandwidth
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
DC Power Supply Zhao Xin PS-305D SEMO011-13 | 2023-09-20 | 2024-09-19
Spectrum Analyzer Rohde & Schwarz FSP30 SEMO004-06 | 2023-09-19 | 2024-09-18
Measurement Software TST PASS TSL; 'S‘SS N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-01 | 2023-07-07 | 2024-07-06
Attenuator Huber+suhner  |°°20SMASY sEM021.00 | 2023-03-31 | 2024-03-30
Restricted Bands
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
DC Power Supply Zhao Xin PS-305D SEMO011-13 | 2023-09-20 | 2024-09-19
Spectrum Analyzer Rohde & Schwarz FSP30 SEMO004-06 | 2023-09-19 | 2024-09-18
Measurement Software TST PASS TSL; 'S‘SS N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-01 | 2023-07-07 | 2024-07-06
Attenuator Huber+suhner  |°°20-SMASY1 sEM021.00 | 2023-03-31 | 2024-03-30
Radiated Emissions (9kHz-30MHz)
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
10m Semi-Anechoic
Chamber SAEMC FSAC1018 SEMO001-03 | 2021-03-27 | 2024-03-26
MXE EMI receiver KEYSIGHT N9038A SEMO004-16 | 2023-10-19 | 2024-10-18
Trilog-Broadband Schwarzbeck VULB9168 | SEM003-18 | 2023-00-23 | 2025-09-22
Antenna
Pre-amplifier Sonoma(':r(‘)s”ume”t 310N SEMO005-04 | 2023-03-31 | 2024-03-30
Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2023-11-20 | 2025-11-19
Measurement Software AUDIX e3 V8'227014'6' N/A N/A N/A
Coaxial Cable SGS N/A SEMO029-01 | 2023-07-07 | 2024-07-06
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Radiated Emissions (30MHz-1GHz)
Equipment Manufacturer Model No. [Inventory No.| Cal Date |Cal Due Date
10m Semi-Anechoic SAEMC FSAC1018 | SEMO001-03 | 2021-03-27 | 2024-03-26
Chamber
MXE EMI receiver KEYSIGHT N9038A SEMO004-16 | 2023-10-19 | 2024-10-18
Trilog-Broadband Schwarzbeck VULB9168 | SEM003-18 | 2023-09-23 | 2025-09-22
Antenna
Pre-amplifier Sonoma(':r(‘)s"ume”t 310N SEM005-04 | 2023-03-31 | 2024-03-30
Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2023-11-20 | 2025-11-19
Measurement Software AUDIX e3 V8'227014'6' N/A N/A N/A
Coaxial Cable SGS N/A SEMO029-01 | 2023-07-07 | 2024-07-06
General used equipment
Equipment Manufacturer Model No. |Inventory No.| Cal Date [Cal Due Date
Humidity/ Temperature deli 8838 SEM002-32 | 2023-07-28 | 2024-07-27
Indicator
Humidity/ Temperature deli 8838 SEMO002-33 | 2023-07-28 | 2024-07-27
Indicator
Changchun
Barometer Meteorological DYM3 SEMO002-01 | 2023-03-23 | 2024-03-22
Industry Factory
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6 Radio Spectrum Technical Requirement

6.1 Antenna Requirement
6.1.1 Test Requirement:

47 CFR Part 15, Subpart C 15.203
6.1.2 Conclusion

Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited.

15.247(b) (4) requirement:

The conducted output power limit specified in paragraph (b) of this section is based on the use of antennas
with directional gains that do not exceed 6 dBi. Except as shown in paragraph (c) of this section, if
transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power from the
intentional radiator shall be reduced below the stated values in paragraphs (b)(1), (b)(2), and (b)(3) of this
section, as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

EUT Antenna:
The antenna is integrated on the main PCB and no consideration of replacement.
Antenna location: Refer to internal photo.
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7 Radio Spectrum Matter Test Results

7.1 20dB Bandwidth

Test Requirement 47 CFR Part 15, Subpart C 15.215
Test Method: ANSI C63.10 (2013) Section 6.9.2
Limit:

For report reference only
7.1.1 E.U.T. Operation
Operating Environment:

Temperature: 22.8 °C Humidity: 56.3 % RH Atmospheric Pressure: 1000 mbar

7.1.2 Test Mode Description

Pre-scan /| Mode

Final test Code Description

Pre-scan 00 Charge mode_Keep the EUT charging(5W)

Final test 01 Charge mode_Keep the EUT charging(7.5W)

Pre-scan 02 Charge mode_Keep the EUT charging(10W)

Final test 03 Charge mode_Keep the EUT charging(15W)

7.1.3 Test Setup Diagram
Spectrum Analyzer

| = jeuo 5 o
g ass
S

(o [ = . e
= oo E.U.T

ot—0 - == O S

Non-Conducted Table

Ground Reference Plane
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7.1.4 Measurement Procedure and Data

Mode 03
*RBW 300 Hz Marker 1 [T1 ]
*VBW 1 kH=z —14.35 dBm
Ref -9 dBm Att 30 dB SWT 35 ms 360.000000000 kH=z
[-10 ndB [TH] 20100 dB
/J'\ Bw  1f.230000po0 kHz
| -0 - Temp 1| [T1 ndpB] B
f! —34} 34 dBm
359|.436000p00 kH=z
| 30 Temp 21 [T1 ndb]
TT T
}j -34]27 dBm
f‘_.‘n“l 360].666000p0O0 kH=zZ
--40
W X |
--50
--60
--70
|--80
--90
--100
Center 360 kHz 300 Hz/ Span 3 kHz
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Mode 01
*RBW 300 H=z Marker 1 [T1 1]
«VBW 1 kHz —37.71 dBm
Ref —-20 dBm Att 10 dB SWT 35 ms 127.844000000 kH=z
-20 ndB [T ] 2000 dB
BW 792|.000000p00 H=z
L -30 Temp 1| [T1 ndp] EN
—57}74 dBm
.
m ;‘AV 127].448000p00 kH=z
IE!
--40 \ Te=Trr —F% T T
—-57}F 61 dBm
128|.240000p00 kH=z
--50
T T2
|- 60
P e Dy
--80
--90
--100
-110
-120
Center 127.844 kHz 300 Hz/ Span 3 kHz
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7.2 Restricted Bands

Test Requirement 47 CFR Part 15, Subpart C 15.205
Test Method: ANSI C63.10 (2013) Section 6.10.5
Limit:

The fundamental wave could not fall in the restricted band 90KHz-110KHz
7.21 E.U.T. Operation
Operating Environment:

Temperature: 22.8°C Humidity: 56.3 % RH Atmospheric Pressure: 1000 mbar

7.2.2 Test Mode Description

Pre-scan / | Mode

Final test Code Description

Final test 00 Charge mode_Keep the EUT charging(5W)

Pre-scan 01 Charge mode_Keep the EUT charging(7.5W)

Pre-scan 02 Charge mode_Keep the EUT charging(10W)

Final test 03 Charge mode_Keep the EUT charging(15W)

7.2.3 Test Setup Diagram
Spectrum Analyzer

(= j{zen j o
V4wl Bl f o oo
[ o
— e e
o

3---

Non-Conducted Table

Ground Reference Plane
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7.2.4 Measurement Procedure and Data

Mode 00
+*RBW 1 kH=z Marker 1 [T1 ]
VBW 3 kHz —30.92 dBm
Ref —-20 dBm Att 10 dB SWT 100 ms 127.800000000 kH=z
-20 OBW 33].600000p0OO0 kH=z
Temp 1| [T1 OBW]

| -30 - —390la7 aen|Ed

114.400000p00 kH=z
1 P
IE
|40 s Af %{i e

‘ 148|.000000p0O0 kH=z
--50 it

--60

=
S

|- 80 A A

i RV N

--90

--100

--110

-120

Start 100 kHz 10 kHz/ Stop 200 kH=z
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Mode 03
*RBW 1 kHz Marker 1 [T1 ]
VBW 3 kH=z —19.31 dBm
Ref —-10 dBm Att 10 d4dB SWT 100 ms 360.000000000 kH=z
-10 OBW 15[.200000p00 kH=z

Temp 1 [T1 OBW]
-—-20 —421 98 dBm n
354].200000p0O0O kH=z

.

F\ Temp 2| [T1 oOBW]
IE
=z | 5

— = BT

2 369.400000p00 kH=z

--40 T1

,,__
—

oo $ﬁﬁ i b,
WAVAAY, U VMAﬂﬁAE
‘ ki

|--80

&
]

=
~=
el

=]

--90

--100

-110

Center 360 kHz 10 kHz/ Span 100 kHz

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at mﬂmﬁmm&nﬂgm_amﬁmmm Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

No.A Warisop, 1, i Setion, Scince  Tehndogy P, Nshen isict S, Guengdong Chioa 518057t (86-756) 26012053  f (86-755) 26710594  Www.gsgroup.com.cn

FE &K FIHHURNEERRN-10815 7 #%:518057  t (86-755)26012053 f (86-755) 26710594  sgs.china@sgs.com
|
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1

Report No.: SZCR231200423301
Page: 17 of 27

7.3 Radiated Emissions (9kHz-30MHz)

Test Requirement
Test Method:

47 CFR Part 15, Subpart C 15.205 & 15.209
ANSI C63.10 (2013) Section 6.4

Measurement Distance: 3m

Limit:
Frequency(MHz) Field strength(microvolts/meter) Measurement distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30

Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz. Radiated
emission limits in these three bands are based on measurements employing an average detector,
the peak field strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation.

If field strength is measured at only a single point, then that point shall be at the radial from the EUT that
produces the maximum emission at the frequency being measured, as described in 5.4. If that point is
closer to the EUT than AM2m and the limit distance is greater than A2, the measurement shall be
extrapolated to the limit distance by conservatively presuming that the field strength decreases at a 40
dB/decade of distance rate to the A/21 distance, and at a 20 dB/decade of distance rate beyond A/21. This

shall be accomplished using Equation (2):

FS(1om) = FSo1300m) + 40l0g{d(near fiel)/d2om)} + 20log{dz0/300m)/d(near field)}

If the single point measured is at a distance greater than A2, then extrapolation to the limit distance shall
be calculated using Equation (3):

FS(om) = FSor300m) + 20l0g{d301300m)/d(10m)} 3)

If both the single point and the limit distance are equal to or closer to the EUT than A/21T, then extrapolation
to the limit distance shall be calculated using Equation (4):

Remark:

FSom) = FSorz00m) + 40log{d(30/300m)/d(zom)} 4)

Onear field = 47.77 [ fmnz
where funz is the frequency of the emission being measured in MHz.
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7.3.1 E.U.T. Operation
Operating Environment;
Temperature: 23.6 °C Humidity: 49.5 % RH Atmospheric Pressure: 1000 mbar

7.3.2 Test Mode Description

Pre-scan / | Mode

Final test Code Description

Pre-scan 00 Charge mode_Keep the EUT charging(5W)

Final test 01 Charge mode_Keep the EUT charging(7.5W)

Pre-scan 02 Charge mode_Keep the EUT charging(10W)

Final test 03 Charge mode_Keep the EUT charging(15W)

7.3.3 Test Setup Diagram

0.6m Loop Antenna

Ground Reference Plane

Test Receiver

E.

7.3.4 Measurement Procedure and Data

a. All radiated emission measurements in terms of magnetic field strength shall be performed with a
shielded loop antenna.

b. For all radiated emission measurements in terms of magnetic field strength, the loop antenna were
placed such that:

i. its centre shall be at 1.3 m height above the ground plane;

ii. the projection of its centre onto the ground plane shall be at the specified measurement distance
from the projection on the ground plane of the closest point on the boundary of the equipment under
test (EUT); and

iii. measurements shall be performed with the loop antenna placed vertically, in turn, in two
polarizations (the measurement axis specified below is the line segment connecting the projections
on the ground plane of the centre of the loop antenna and the centre of the EUT arrangement):

- coaxial (loop plane perpendicular to the ground plane and to the measurement axis); and
- coplanar (loop plane perpendicular to the ground plane and coplanar with the measurement axis).
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150 Level (dBuvim)
140
_‘_-\_‘_‘_‘_‘_\_‘_‘_‘—\—\_
120 1
——l
100
a0
4 3
'E"D = v _\w%
B e T PR ) W il
40 ]
20
0
0.009 0.02 0.05 0.1 015
Frequency (MHz)
Condition: 3m
Job No. : 84233AT
Test Mode: 81
Read Ant Cable Preamp Limit  Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 B.818 75.41 18.28 B8.31 31.37 62.63 127.68 -b64.97 Average
2 B.81% 74.63 15.99 8.31 31.71 59.22 124.18 -64.88 Average
3 pp B.128 86.53 18.43 8.29 32.58 64.75 185%.47 -48.72 Average
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Data: 11
150 Level (dBuvim)
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'E"D e, l_....n'\._“| 1 1""\"""“'25"\4"-1' Mﬁ.
40 il o I‘""L“"""““'L*'-".".:.
20
0|
0.009 0.02 0.05 0.1 015
Frequency (MHz)
Condition: 3m
Job No. : 84233AT
Test Mode: 83
Read Ant Cable Preamp Limit  Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 B.813 71.5% 16.86 B.31 31.58 57.15 125.28 -68.13 Average
2 pp B8.81% 74.11 15.93 8.31 31.72 58.63 124.83 -65.48 Average
3 B.823 72.52 13.12 B8.31 32.28 53.67 128.24 -b66.57 Average

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at bnggﬂm&gmm&uﬂgms_an_d_c_qu_dmgn;‘ Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Cllent and this document does not exonerate parties to a transaction from exercising all their rights and obligations

under the tr: ti This d 1t cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the of this d is unlawful and offenders may be prosecuted
R Lo K £ to the fullest extent of the law. Unless otherwise stated the resulls shown in this test report refer only to the sample(s) tested and such
% Inspechon & Testing Serwces E sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.A Warisop, 1, i Setion, Scince  Tehndogy P, Nshen isict S, Guengdong Chioa 518057t (86-756) 26012053  f (86-755) 26710594  Www.gsgroup.com.cn

% s

FE K - RYHEURMEERRN-108515 B #4%:518057 t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
]
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l Report No.: SZCR231200423301
Page: 21 of 27
Data: 8
120 Level (dBuvim)
110
a0
70 = -H‘_h"‘“-'-\-._._J
i b
5.'} o
‘de.“%
by
30 vl

10

0

015 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)
Condition: 3m
Job No. : 84233AT
Test Mode: 81
Read Ant Cable Preamp Limit  Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 B.286 71.43 18.37 8.31 32.58 49.61 181.32 -51.71 Average
2 av B8.345% &7.88 18.32 8.33 32.58 45.15 96.86 -51.71 Average
3 pp B.637 62.44 18.29 B8.37 32.58 48.68 71.58 -38.98 QP
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Frequency (MHz)
Condition: 3m
Job No. : 84233AT
Test Mode: 83
Read Ant Cable Preamp Limit  Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 B.154 72.8% 18.41 8.38 32.58 51.86 183.85 -52.79 Average
2 pp B.368 92.5% 18.32 8.33 32.58 78.78 96.49 -25.79 Average
3 gp 1.877 e8.84 18.28 8.43 32.58 39.85% 66.92 -27.87 QP

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at Attention is drawn to the limitation of liability,

indemnification and jurisdiction issues defined therein. Any holder of thls documsn( is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Cllent and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the ti This d 1t cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the of this d is unlawful and offenders may be prt ited
to the fullest extent of the law. Unless otherwise stated the resulls shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.A Warisop, 1, i Setion, Scince  Tehndogy P, Nshen isict S, Guengdong Chioa 518057t (86-756) 26012053  f (86-755) 26710594  Www.gsgroup.com.cn

Ko a4 H
Inspechon & Testing Semces

hw:cg@ 8 Co. Lid

[ReAC Laboratory

B F - RFELURMEERREN-10851S B #4%:518057  t (86-755)26012053 f (86-755)26710504 sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l Report No.: SZCR231200423301
Page: 23 of 27

7.4 Radiated Emissions (30MHz-1GHz)
Test Requirement 47 CFR Part 15, Subpart C 15.205 & 15.209
Test Method: ANSI C63.10 (2013) Section 6.5
Measurement Distance: 10m

Limit:
Frequency(MHz) Field .Measurement
strength(microvolts/meter) distance(meters)
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
Remark: The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector.

7.41 E.U.T. Operation
Operating Environment:
Temperature: 23.6 °C Humidity: 50.5 % RH Atmospheric Pressure: 1020 mbar

7.4.2 Test Mode Description

Pre-scan / | Mode

Final test Code Description

Pre-scan 00 Charge mode_Keep the EUT charging(5W)

Pre-scan 01 Charge mode_Keep the EUT charging(7.5W)

Pre-scan 02 Charge mode_Keep the EUT charging(10W)

Final test 03 Charge mode_Keep the EUT charging(15W)

7.4.3 Test Setup Diagram

« I

lj Antenna Tower

1

L

Ground Reference Plane e “-r*]

Test Receiver
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7.4.4 Measurement Procedure and Data

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground for below 1GHz at
a 3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position
of the highest radiation.

b. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from O degrees to 360 degrees to find
the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.

g. Test the EUT in the lowest channel,the middle channel,the Highest channel

h. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode,And
found the X axis positioning which it is worse case.

i. Repeat above procedures until all frequencies measured was complete.
Remark: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor
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Test Mode: 03; Polarity: Horizontal

Data: 44
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Frequency (MHz)

Condition: 18m HORIZONTAL
Job No. : 84233AT
Test Mode: @3
Read Ant Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 48.135% 26.54 17.18 8.45 32.5%8 11.59 29.58 -17.91 QP
2 47.826 26.84 17.23 8.58 32.5%8 12.87 29.580 -17.43 QP
3 284,955 38.82 14.83 1.14 32.48 22,39 33.880 -18.61 QF
4 284.977 35.11 17.42 1.37 32.32 21.58 35.68 -14.82 QP
5 369.485 33.18 19.35 1.57 32.38 21.72 35.68 -13.88 QP
6 pp 958.794 26.31 28.34 2.65 31.28 26.82 35.68 -9.58 QP
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Test Mode: 03; Polarity: Vertical

Data: 43
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Condition: 16m VERTICAL
Job No. : 84233AT
Test Mode: @3
Read Ant Cable Preamp Limit  Owver
Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

39.162 35.95 16.95 8.45 32.5%8 28.85 29.58 -8.65 QF
pp 95.762 44.88 12.73 8.71 32.41 25,11 33.88 -7.89 QF
284,955 38.93 14.83 1.14 32.48 22.58 33.88 -18.58 QF
369.485 33.31 19.35 1.57 32.38 21.93 35.68 -13.67 QF
768.748 29.85 25.96 2.39 32.89 25,31 35.68 -18.29 QP
925.75%6 27.13 28.84 2.63 31.35 26.45 35.68 -9.15 QP

1
2
3
4
5
)
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8 Test Setup Photo

Refer to Setup Photo for SZCR2312004233AT
9 EUT Constructional Details (EUT Photos)

Refer to External and Internal Photos for SZCR2312004233AT

- End of the Report -
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